NDKKRONE

Hay & Forage Technology

AMT-283/323 Parts Manual

Table Of Contents

Frame and Running Gear ...........cccccceeeenee, 3
Tire and Wheel Assembly ...............oonneii. 7
Drawbar - 2 Point..........cccooiiiiii 9
Headstock - 2 Point..........ccooovvvviiiiivieinnnnnn. 11
Drawbar - Pull Type .....c.ooovvviiiiiiiiiiiiee, 13
Cutting Height Adjustment Linkage.......... 15
Flotation SPrings .......cooevveieiiiiveiiiinneeeeeenes 17
Mower Beam with Bearings....................... 19
Mower Beam Cutting DiSCS .............ceee..... 23
Crop Lifter Plate .........ccoovveviiiiiiniiiiiie, 25
High Cut SKIidS .......coovvviiiiiiiiei 27
Gearbox Pedestal ..........cccccoeiviiiiiiiineneenns 29
Main Gearbox - Input Drive Shatft ............ 31
Main Gearbox - Output Shaft - CV........... 33
Main Gearbox - Output Shaft - CRI.......... 35
Tine Conditioner Housing - CV ................ 37
Optional Swath Former - CV..................... 41
Tine Conditioner Baffle Plate - CV ........... 43
Tine Conditioner Rotor - CV ..........ccuvvunn... 45
Tine Conditioner Drive - CV........ccooovveennens a7
Roller Conditioner Housing - CRI.............. 51
Support Tube - CRI.....coovvviiiiiiiiiiiiieeeeee 53
Rubber Conditioner Rollers - CRI ............ 55

Roller Conditioner Tensioning - CRI ........ 57
Roller Conditioner Drive - CRI .................. 59
Bearing Lubrication Lines - CRI ............... 61
Front Guards & SKirtS........ccccocevvveveeennnnnne. 63
TOOI BOX .o 67

Drawbar Hydraulic System - 2 Point........ 69
Drawbar Hydraulic System - Pull Type .... 71

Frame Hydraulic System............c.ooovevvnnnnn. 73
Lighting System........ccooovviiiiiiiiiiiiii 75
Optional Transport Hitch - 2 Point........... 77

Universal Joint- CRI ..........ccccoceviiiinnnnnne, 79

Main PTO Shatft - 2 Point - 540 RPM........ 81
Main PTO Shatft - 2 Point - 1000 RPM...... 83
Int. PTO Shatft - 2 Pt. & Pull Type ............ 85
Main PTO Shatft - Pull Type - 1000 RPM.. 87
Main PTO Shaft - Pull Type - 540 RPM..... 89
Int. PTO Shaft - Pull Type - 540 RPM ...... 91
Swing Gearbox - 2 Point - 1000 RPM ...... 93

Swing Gearbox - 2 Point - 540 RPM ........ 97
Protecting Cup .....ccvvvveeviiiiiieeeeeiiee e 101
Warning Panels.........ccccoooviiiiiiiiiiii, 103
Warning Decals..........cccooeveviiiiiiiiiiiiin, 105
General Information Decals..................... 107

NRONE Hay & Forage Technology

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

AMT-283/323 Parts Manual

Frame and Running Gear

447728 4




Frame and Running Gear

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 250.342.0 Frame Complete 1|1
250.343.0 Frame Complete 1] 1

2 934.935.0 Bearing Bushing 41 4| 4| 4| 4050DU

3 951.823.0 Gasket Ring (FAD) 212112 2
951.301.0 Washer (ADR) 2|1 2| 2| 2| RD45/87

4 951.822.0 Gasket Ring (FAD) 212112 2

5 932.222.0 Tapered Roller Bearing (FAD) 21 2| 2| 2| LM501310/49
932.138.0 Tapered Roller Bearing (ADR) 212 2| 2] 30309A

6 951.802.0 Wheel Pin (FAD) 12112 |12 | 12| M18X1.5X 49
951.300.0 Wheel Pin (ADR) 12112 112 ] 12| M18X1.5X54

7 910.225.0 Nut (FAD & ADR) 12|12 | 12| 12| A18X1.5

8 952.254.0 Hub for Axle (FAD) 212112 2
951.309.0 Hub for Axle (ADR) 212112 2

9 932.212.0 Tapered Roller Bearing (FAD) 21 2| 2| 2| L44610/49
932.105.0 Tapered Roller Bearing (ADR) 212 ] 2] 2] 30206A

10 | 908.827.0 Castle Nut (FAD) 222 2|M24X15
908.931.0 Castle Nut (ADR) 22 (2| 2|M27X15

11 | 952.310.1 Wheel Cap (FAD) 212 2] 2| Rd.505
952.311.0 Wheel Cap (ADR) 22| 2| 2| Rd721

12 [912.089.1 Cotter Pin (FAD & ADR) 2121 2] 2]5X40

13 [ 908.716.1 Hex Nut 212 2| 2| NM16

14 | 910.516.1 Washer 21 2| 2| 2| 33X56X4

15 |[908.732.0 Hex Nut 222 2[NM30X15

16 | 250.791.0 Support Arm Right 12|12 1] Includesltem2

17 | 250.790.0 Support Arm Left 11211 1] 1] Includesltem?2

18 |[908.701.0 Hex Nut 2122 2| M12

19 | 900.657.0 Hex Head Bolt 2212 2| M12X35

20 | 910.506.0 Washer 212 2| 2]13X24X25

21 | 250.310.0 Pin 212 2| 2

22 | 934.939.0 Bearing Bushing 22| 2| 2| MB5060DU

23 ] 919.105.0 Grease Nipple 3|13] 3] 3|]AM8X1

24 ] 910.356.0 Washer 2121 2| 2| R18

25 | 250.308.0 Rubber Bumper 212112 2

26 | 250.307.0 U-Bracket 212 2| 2

27 | 250.305.0 Threaded Rod 2121 2| 2

28 | 922.610.0 Chain Lock 44| 4| 4]10X31

29 |922.616.0 Chain 212 2| 2|10x31

30 ]910.512.2 Washer 4141 4] 4|B21

NRONE Hay & Forage Technology

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

AMT-283/323 Parts Manual

Frame and Running Gear

447728 4




Frame and Running Gear

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

31 912.670.0 Roll Pin 4141 4] 4| 8X40

32 | 250.309.0 Pin 21 2| 2| 2| Rd.20X135

33 ]910.661.0 Washer 21 2| 2| 2| 41X56X4.0

34 |912.718.0 Roll Pin 212 2| 2|10Xx60

35 | 950.496.0 Wheel Axle Complete (FAD & ADR) 212 2] 2

36 | 951.909.0 Axle Body (FAD) 212 | 2| 2| 360.5mmLong
951.383.0 Axle Body (ADR) 212 ] 2| 2| 351L5mmLong

NRONE Hay & Forage Technology

AMT-283/323 Parts Manual




MREONE Hay & Forage Technology 6 AMT-283/323 Parts Manual

445011 3

Tire and Wheel Assembly




Tire and Wheel Assembly

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 953.016.0 Wheel Complete 212 | 2| 2| 11.5/80-15.3IMPL 10PR
2 |953.216.0 Tire 22| 2| 2| 11.5/80-15.3IMPL 10PL
3 953.308.1 Inner Tube 22 2| 2] 10.0/75-15/11.5/80-15
4 953.118.0 Rim 21 2] 2| 2]900X153
5 938.976.0 Protecting Cap 12|12 |1 12| 12| SW24

NRONE Hay & Forage Technology

AMT-283/323 Parts Manual




AMT-283/323 Parts Manual

NRONE Hay & Forage Technology

o
o
o
N~
N~
<
<

2 Point

Drawbar -




Drawbar - 2 Point

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 900.674.0 Hex Head Bolt 88| 8 8| M1I6X35

2 910.214.0 Spring Washer 8|1 8] 8] 8| C16.5

3 900.636.0 Hex Head Bolt 8|1 8| 8| 8| M10OX25

4 909.910.0 Detent Edged Washer 8| 8| 8| 8| SKM12

5 250.290.0 Drawbar 111111

6 250.289.0 Drawbar Guard R/H 1)11(1] 1

7 949.362.0 Protecting Cup 121211

8 901.431.0 Hex Head Bolt 331 3| 3| M10X40

9 250.291.0 Drive Shaft 111]1(1

10 934.003.0 Bearing 111 1 1| UC207DG

11 | 345.458.4 Flange Bearing I T R A A A

12 | 910.414.0 Washer 3[3] 3| 3] A105

13 [ 919.106.0 Grease Nipple 12121 1(|BM8X1

14 | 908.758.0 Hex Nut 3133 3(M10

15 250.717.0 Guard 111 1 1

17 | 250.288.0 Drawbar Guard L/H 111(1]1

18 901.451.0 Hex Head Bolt 111 1 1| M12X45

19 250.294.0 Pin 111 1 1

20 912.854.1 Roll Pin 111 1 1] 16X90

NRONE Hay & Forage Technology 9 AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 10 AMT-283/323 Parts Manual

12

13

447 7313

Headstock - 2 Point




Headstock - 2 Point

AMT- | AMT- | AMT- | AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 250.385.2 Gearbox Support 11112

2 910.214.0 Spring Washer 8| 8] 8] 8] C165

3 900.674.0 Hex Head Bolt 88| 8| 8| M1I6X35

4 900.676.0 Hex Head Bolt 88| 8 8| M16X45

5 910.303.0 Washer 81 8] 8] 8] 17X30X3

6 908.716.1 Hex Nut 8|1 8| 8| 8| NM16

7 912.717.0 Roll Pin 111 1 1| 10X55

8 250.381.1 Pin 111 1 1

9 919.105.0 Grease Nipple 12121 1|AM8X1

10 [ 900.632.0 Hex Head Bolt 2121 2| 2| M10X16

12 | 251.391.0 Pin Complete 1211

13 | 250.390.0 Jack Stand 111]1(1

15 | 250.380.0 Headstock 111 (1] 1] Includesltem16

16 | 934.901.0 Bearing Bushing 22| 2| 2| MB3040DU

17 910.516.1 Washer 111 1 1] 33

18 250.740.0 PTO Shaft Holder 111 1 1

MRONE Hay & Forage Technology 11 AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

12

AMT-283/323 Parts Manual

‘e:

|

Drawbar - Pull Type

448 950 0




Drawbar - Pull Type

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI

1 280.584.0 PTO Shaft Holder 111]1(1

2 911.673.0 Circlip 21 2] 2] 2]|180X25

3 910.741.0 Washer 21 2] 2| 2|S63X80X3.0

4 910.962.0 Shim X| X | X|] X|63X80X.3
910.963.0 Shim X X | X| X|63X80X.5
910.964.0 Shim X1 X | X|] X| 63X80X1.0

5 930.567.0 Bearing 21 2| 2| 2| 63072RS

6 251.460.0 Drawbar 111]1(1

7 | 912.584.0 Roll Pin 11| 1] 1]4x30

8 1908.701.0 Hex Nut 111 [1]1]M12

9 |[910.506.0 Washer 11 1] 1]13Xx24X25

10 |901.451.0 Hex Head Bolt 11| 1] 1]|M12Xx45

11 | 250.294.0 Pin 1(1]1]1

12 | 251.453.0 Drive Shaft 11| 1] 1| Rd42X1280

13 | 954.086.0 Jack Stand 111]1(1

NRONE Hay & Forage Technology

13

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 14

AMT-283/323 Parts Manual

Cutting Height Adjustment Linkage

447 733 3




Cutting Height Adjustment Linkage
Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 250.370.0 Crank Handle 111]1(1
2 250.372.0 Pin 111 1 1
3 901.462.1 Hex Head Bolt 88 ([ 8| 8| M12X120-10.9
4 910.506.0 Washer 16|16 | 16| 16| 13X24X2.5
5 910.512.2 Washer 111 1 1| B21
6 908.819.1 Castle Nut 1111 1]M20
7 912.069.1 Cotter Pin 1)1 1 1| 4X40
8 912.670.0 Roll Pin 6| 8| 6| 8| 8X40
9 250.398.0 Pin 41 4| 4] 4| 25X119
10 910.514.1 Washer 414141 4126
11 | 250.352.0 Top Control Arm 121 2
12 | 910.035.0 Spring Washer 1 (212212 1(B12
13 | 250.365.0 Adjusting Tube 1|1
250.366.0 Adjusting Tube 1] 1
14 | 250.374.0 Bushing 212 2] 2
15 250.373.0 Pin 111 1 1
16 | 919.105.0 Grease Nipple 212 2] 2| AM8X1
17 | 250.367.0 Bearing 212112 2
18 908.714.0 Hex Nut 818 8 8 | NM14
19 ] 900.636.0 Hex Head Bolt 1] 1(1] 1] MI0X25
20 ]910.111.1 Spring Washer 1212212 1| B10
21 250.735.0 Pin 111 1 1| Rd.30X188
250.777.0 Pin 111 1 1| Rd.30X332
22 |910.865.0 Shim 212 2| 2|30X42X20
23 | 934.901.0 Bearing Bushing 22| 2| 2| MB3040DU
24 | 250.356.0 Bottom Control Arm 111|121 1] Includesltem23
25 1900.634.0 Hex Head Bolt 1111 1| M10X20
26 | 250.359.0 Pin 1111111
27 912.584.0 Roll Pin 111 1 11 4X30
28 912.745.2 Roll Pin 111 1 1] 12X50
29 |910.740.0 Washer 212 2| 2|S60X75X3.0
30 | 911.005.0 Shim 212 2| 2|60X75X2.0
31 | 250.350.0 Pin 1 1 | Rd.25X200
32 | 003.065.0 Tube 1 1 [ Ro.33.7X90
33 |910.845.0 Shim 1 1| 25X35X2.0

NRONE Hay & Forage Technology

15

AMT-283/323 Parts Manual




16 AMT-283/323 Parts Manual

NRONE Hay & Forage Technology

P

)

448 327 0

Springs

Flotation




Flotation Springs

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI

1 143.158.2 Spindle 31313 3

2 251.556.0 Pin 111 1 1| Rd.40X 154

3 250.372.0 Pin 111 1 1| Rd.40X 84

4 145.156.2 Tension Spring 3 3 Rd. 13 X598
252.212.0 Tension Spring 3 3 | Rd.14 X589

5 910.702.0 Washer 212 2| 2|S30X42X25

6 934.901.0 Bearing Bushing 33| 3| 3| MB3040DU

7 251.242.0 Threaded Piece 11 1] 1] 1] Includeslitem®6

8 250.771.0 Threaded Piece 11 1] 1] 1] Includeslitem®6

9 911.504.0 Circlip 111 1 1

10 | 919.106.0 Grease Nipple 212112 2

NRONE Hay & Forage Technology

17

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 18

AMT-283/323 Parts Manual

“ﬁ?ﬁf?*mﬁﬂ

L

Méwer B(_eam Wiih Bear_ings

J

-~

~

-
448 652 4




Mower Beam with Bearings

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 930.566.0 Bearing 71 7| 8| 8| 63062RS
2 150.042.0 Bearing Housing 7171 8] 8
3 936.150.2 Radial Seal 717 8| 8| BAAOX55X7
4 146.390.0 Spacer Ring 717 1] 8] 8
5 937.525.0 O-Ring 71718 8]30X2
6 930.536.1 Bearing 71 7| 8| 8| 62062RS
7 150.017.0 Pinion 77 8| 8] z=16
8 937.553.0 O-Ring 717 8| 8| 785X6.0
9 144.238.4 Washer 13113 [ 15| 15| 40X54X 4.5
10 ] 909.605.0 Self-Locking Nut 13113 [15] 15[ M14X15
1 145.095.3 Clamping Piece 13113 | 15]| 15
12 | 937.511.0 O-Ring 13113 [ 15| 15| 45X4
13 | 937.523.1 O-Ring 13113 | 15| 15| 28X 3.0
14 139.190.0 Spur Gear 13|13 | 15| 15| Z=59
15 150.039.0 Stop Bar 6|6 | 6 6 | X=127mm
16 | 150.047.0 Skid L/H 111]1(1
17 | 150.123.2 Flat Round Bolt 13|13 | 15| 15| M14X1.5X36-10.9
18 | 150.269.0 Skid 66| 7|7
19 | 909.910.0 Detent Edged Washer 12 (12 [ 14 | 14 | SKM12
20 | 908.758.0 Hex Nut 1] 111 1]M10
21 | 250.000.0 Mower Bar 1|1
150.143.0 Mower Bar 1)1
926.101.0 ol 77 8 8] 1Liter SAE90
22 |908.701.0 Hex Nut 70170 | 8| 82| M12
23 |904.010.0 Countersunk Screw 13113 | 14| 14| M10X20-10.9
24 | 150.028.0 Skid Holder 7171 8| 8] 10Hole
25 1906.040.1 Screw Plug 1)11(1] 1(fM18X15
26 | 937.001.1 O-Ring 22 2| 2]100X28
27 | 145.110.4 Cover 111]1(1
28 | 937.510.0 O-Ring 1] 1] 1] 1] 196.45X3.53
29 | 937.595.0 O-Ring 11 1] 1] 1| 174X4
30 |[937.727.0 Gasket Ring 1111 1[A18X24X15
31 | 906.010.0 Screw Plug 1]1]1] 1]|M18X15
32 |908.536.0 Hex Nut 7171 8] 8| M27X15
33 | 146.504.0 End Washer 7171 8| 8
34 |910.864.0 Shim 717 8| 8] 30X42X1.0
35 |906.439.1 Stud 58 (58 | 68 | 68| M12X 30
36 | 915.105.0 Flat Ket 71718 8] B10X8X25

NRONE Hay & Forage Technology

19

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 20

AMT-283/323 Parts Manual

“ﬁ?ﬁf?*mﬁﬂ

L

Méwer B(_eam Wiih Bear_ings

J

-~

~

-
448 652 4




Mower Beam with Bearings

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes

CV |CRI | CV [ CRI

37 | 150.041.0 Rotor Hub 7171 8| 8

38 | 904.062.0 Countersunk Screw 12112 [ 14| 14| M12X 25

40 150.066.0 Stop Bar 1| 1] X=103

41 | 250.270.0 Spur Gear 2| 2| Z=56

42 150.215.0 Stop Bar Left 1]1]1] 1

43 | 150.205.0 Stop Bar Right A T R s R B

44 | 906.007.0 Screw Plug 1]1]1] 1|M16ex15

45 937.721.0 Gasket Ring 111 1 1| 16X22X1.5

50 | 150.043.0 Bearing Housing Complete 717 | 8] 8

NRONE Hay & Forage Technology

21

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

22

AMT-283/323 Parts Manual

Mower Beam Cutting Discs

448 659 2




Mower Beam Cutting Discs

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 900.632.0 Hex Head Bolt 26126 | 32| 32| M10X 16
2 909.909.0 Detent Edged Washer 26|26 | 32| 32| SKM10
3 909.602.1 Self-Locking Nut 141141 16| 16
4 925.303.1 Wrench 1111 1] 17/19mm
5 139.680.0 Mower Disc 414 ] 6] 6| L=320mm
6 139.888.0 Knife L/H 717 | 8| 8] 112mmLong
139.889.0 Knife R/H 717 | 8] 8] 112mmLong
7 141.053.4 Blade Fastening Bolt 141141 16| 16
8 150.034.0 Mower Drum 22 2| 2] Includesitems9&10
9 906.948.0 Self-Tapping Screw 8| 8| 8| 8| B6.3X13
10 144.943.2 Cover 21212 2
u 139.730.0 Mower Disc 111 L=292mm
12 | 900.636.0 Hex Head Bolt 2|2 M10 X 25
13 | 139.800.0 Roof Shaped Knife (For rocky conditions) 14114 | 16| 16| 117mmLong

NRONE Hay & Forage Technology

23

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

24

AMT-283/323 Parts Manual

Crop Lifter Plate

445 1%% 0




Crop Lifter Plate

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 904.071.1 Countersunk Screw 2 2 | M12X50

2 904.016.1 Countersunk Screw 2 2 | M12X45

3 909.910.0 Detent Edged Washer 4 4 | SKM12

4 908.701.0 Hex Nut 4 4 | M12

5 252.225.0 Crop Lifter Plate 1 2095mm Long
252.186.0 Crop Lifter Plate 1 | 2461mmLong

NRONE Hay & Forage Technology

25

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

AMT-283/323 Parts Manual

High Cut Skids

448 968 3




High Cut Skids

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 150.310.0 High Cut Skid 212 2| 2

2 910.506.0 Washer 41 4] 4| 4]13X24X25

3 908.701.0 Hex Nut 8|18 8| 8 M12

4 904.063.1 Countersunk Screw 211] 2] 1| M12X30-10.9
904.071.1 Countersunk Screw 1 1| M12X50

5 150.269.0 Skid 212 2| 2

7 900.655.0 Hex Head Bolt 414 ] 4| 4] M12X25

8 150.314.0 Yoke 212 2| 2

9 909.910.0 Detent Edged Washer 414 | 4| 4| SKM12

10 | 150.350.1 High Cut Skid Complete 212112 2

NRONE Hay & Forage Technology

27

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

AMT-283/323 Parts Manual

Gearbox Pedestal

447740 3




Gearbox Pedestal

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 146.933.1 Bevel Wheel (1000 RPM) 1)1 1 1| Z=23
252.211.0 Bevel Wheel (540 RPM) 1)1 1 1| Z=18

2 911.668.0 Circlip 111 1]| 1]|72X25

3 910.913.0 Shim X| X[ X]| X|56X72X.5
910.912.0 Shim X| X[ X]| X[56X72X.3
910.910.0 Shim X| X[ X]| X|[56X72X.1

4 911.136.1 Washer 212 2 2 | 35X45X2.0

5 932.705.0 Roller Bearing 111 1] 1| NUP207

6 936.352.1 Radial Seal 111 1 1| B240X65X10

7 930.567.0 Bearing 1]11 1 1| 6307 2RS

8 910.965.0 Shim X| X | X| X| 63X80X2.0
910.963.0 Shim X| X | X| X|63X80X.5
910.962.0 Shim X| X | X| X|63X80X.3
910.960.0 Shim X| X | X| X|63X80X.1

9 911.673.0 Circlip 111 1 1] 180X25

10 937.595.0 O-Ring 111 1 1| 174X4

n 911.134.0 Shim 1)1 1 1] 35X45X1.0

12 144.339.3 Spur Gear 11121 1|Z=59

13 911.541.0 Circlip 111 1 1| 35X15

14 937.510.0 O-Ring 111 1 1| 196.45X3.53

15 145.110.4 Cover 111 1 1

16 | 937.004.0 O-Ring 212 2| 2]100X13

17 | 904.044.2 Countersunk Screw 6| 6| 6| 6| MI0X20-10.9

18 | 906.040.1 Screw Plug 212 2)| 2| M18X15

19 915.124.1 Flat Key 111 1 1 [ A10X8X45

20 | 250.459.0 Drive Shaft 111]1(1

21 915.126.0 Flat Key 1(1 1 1| A10X8X50

22 1909.912.0 Detent Edged Washer 8| 8| 8| 8| SKM16

23 900.675.0 Hex Head Bolt 5[5 5 5 | M16 X40

24 919.811.0 Breather 111 1 1| M18X1.5

25 | 250.460.2 Pedestal 1 1

26 | 252.123.0 Pedestal 1 1

27 |900.676.0 Hex Head Bolt 33 3| 3| M16X45

28 | 250.744.0 Deflector 111]1(1

29 937.727.0 Gasket Ring 111 1 1| A14X24X15

NRONE Hay & Forage Technology

29

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

30

AMT-283/323 Parts Manual

Main Gearbox - Input Drive Shaft

447 741 2




Main Gearbox - Input Drive Shaft

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 250.437.0 Gearbox Cover 111]1(1

2 937.594.0 O-Ring 111 1 1] 1345X3

3 910.974.0 Shim X| X | X|] X[ 70X90X1.0
910.973.0 Shim X| X[ X] X|70X90X.5
910.972.0 Shim X X | X| X]70X90X.3
910.970.0 Shim X| X[ X] X|70X90X.1

4 932.155.0 Tapered Roller Bearing 121 1(32210A

5 146.930.1 Bevel Wheel 1|1 1 1 [ Z=28 (1000 RPM)
146.941.1 Bevel Wheel 1|1 1 1 [ Z=38 (540 RPM)

6 911.134.0 Shim X | X[ X] X[35X45X1.0
911.133.0 Shim X| X[ X]|] X|35X45X.5
911.132.0 Shim X| X[ X] X|35X45X.3
911.130.0 Shim X| X[ X] X|35X45X.1

7 146.932.1 Pinion 1|1 1 1 [ Z=20 (1000 RPM)
252.210.0 Pinion 1(1 1 1 [ Z=29 (540 RPM)

8 935.834.0 Locking Ring A T R s R I

9 935.820.0 Nut 111 1 1| M35X1.5

10 | 250.265.0 Gearbox Housing 11211

1 146.940.1 Gearbox Input Shaft 1211

12 [915.122.0 Flat Key 2121 2] 2| A10X8X40

13 [ 936.362.0 Radial Seal 11211 1] 1|B240X80X13

14 | 932.107.0 Tapered Roller Bearing 1221 1(30208A

15 |[910.965.0 Shim X| X | X| X| 63X80X2.0
910.964.0 Shim X| X | X| X| 63X80X1.0
910.963.0 Shim X| X | X| X| 63X80X.5
910.962.0 Shim X| X | X| X|63X80X.3
910.960.0 Shim X| X | X| X|63X80X.1

16 900.335.1 Hex Head Bolt 414 ] 4| 4] M1I6X30

17 [ 909.912.0 Detent Edged Washer 414 | 4| 4| SKM16

18 | 949.361.0 Protecting Cup 1111

19 | 250.455.3 Main Gearbox 1 1 1000 RPM
252.120.0 Main Gearbox 1 1 [ 1000 RPM
252.200.0 Main Gearbox 1 540 RPM
252.201.0 Main Gearbox 1 1 | 540 RPM

NRONE Hay & Forage Technology

31

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 32 AMT-283/323 Parts Manual

13 15

447 742 4

Main Gearbox - Output Drive Shaft - CV




Main Gearbox - Output Drive Shaft - CV

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 936.374.0 Radial Seal 1 1 B245X 72X 10

2 250.434.0 Cover 1 1

3 932.190.0 Tapered Roller Bearing 1 1 33112

4 911.005.0 Shim X X 60X75X2.0
911.004.0 Shim X X 60X 75X1.0
911.003.0 Shim X X 60X75X.5
911.002.0 Shim X X 60X75X.3
911.160.0 Shim X X 60X75X.1

5 250.255.0 Bevel Wheel 1 1 Z=38 (1000 RPM)
250.256.0 Bevel Wheel 1 1 Z=28 (540 RPM)

6 910.899.0 Shim X X 45X55X1.0
910.898.0 Shim X X 45 X55X.5
910.894.0 Shim X X 45X 55X.3
910.893.0 Shim X X 45 X55X.1

7 910.732.0 Washer 1 1 45X 55X 3.0

8 250.782.0 Gearbox Output Shaft 1 1 Rd. 50 X 350

9 915.003.0 Flat Key 1 1 B14X9X36

10 937.595.0 O-Ring 2 2 174X 4

n 937.727.0 Gasket Ring 1 1 Al18X24X15

12 932.138.0 Tapered Roller Bearing 1 1 30309 A

13 | 250.433.0 Cover 1 1

14 | 909.907.0 Detent Edged Washer 16 16 SKZ 10

15 | 900.636.0 Hex Head Bolt 16 16 M10 X 25

16 | 250.490.0 Oil Level Dipstick 1 1

18 | 924.263.0 Rubber Pad 1 1

20 | 250.455.3 Main Gearbox 1 1 1000 RPM
252.200.0 Main Gearbox 1 1 540 RPM
926.101.0 Oil 1 1 1 Liter SAE 90

21 | 906.010.0 Screw Plug 1 1 M18 X 1.5

NRONE Hay & Forage Technology

33

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 34

AMT-283/323 Parts Manual

Main Gearbox - Output Drive Shaft - CRI




Main Gearbox - Output Drive Shaft - CRI

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 250.433.0 Cover 1 1

2 932.190.0 Tapered Roller Bearing 1 1] 33112

3 911.005.0 Shim X X | 60X75X2.0
911.004.0 Shim X X | 60X75X1.0
911.003.0 Shim X X | 60X75X.5
911.002.0 Shim X X | 60X75X.3
911.160.0 Shim X X|60X75X.1

4 250.255.0 Bevel Wheel 1 1 [ Z=38 (1000 RPM)
250.256.0 Bevel Wheel 1 1 [ Z=28 (540 RPM)

5 910.899.0 Shim X X | 45X55X1.0
910.898.0 Shim X X |1 45X55X.5
910.894.0 Shim X X | 45X55X.3
910.893.0 Shim X X1 45X55X.1

6 910.732.0 Washer 1 1| 45X55X3.0

7 915.003.0 Flat Key 1 1| B14X9X36

8 252.121.0 Gearbox Output Shaft 1 1 | Rd.50 X359

9 937.595.0 O-Ring 2 2| 174X4

10 937.727.0 Gasket Ring 1 1) A18X24X15

11 ]932.138.0 Tapered Roller Bearing 1 1| 30309A

12 250.434.0 Cover 1 1

13 [ 909.907.0 Detent Edged Washer 16 16 | SKZ 10

14 | 900.636.0 Hex Head Bolt 16 16 [ M10 X 25

15 936.374.0 Radial Seal 1 1| B245X72X10

16 | 250.490.0 Oil Level Dipstick 1 1

18 | 924.263.0 Rubber Pad 1 1

19 | 906.010.0 Screw Plug 1 1| M18X1.5

20 | 252.120.0 Main Gearbox 1 1 [ 1000 RPM
252.201.0 Main Gearbox 1 1 | 540 RPM
926.101.0 Oil 1 1 [ 1Liter SAE 90

NRONE Hay & Forage Technology

35

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

AMT-283/323 Parts Manual

Tine Conditioner Housing - CV

447 749 8




Tine Conditioner Housing - CV

AMT-

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI
1 252.195.0 Plastic Cloth 1
250.945.0 Plastic Cloth 1
2 910.413.0 Washer 8 8 A8.4
3 908.706.0 Hex Nut 8 8 M8
4 900.614.0 Hex Head Bolt 8 8 M8 X 20
5 252.144.0 Clamping Strap 1 1965mm Long
250.946.0 Clamping Strap 1 2370mm Long
6 904.884.0 Flat Round Bolt 2 2 M12 X 35
7 250.965.0 Tine Conditioner Flap L/H 1 1
8 910.347.0 Washer 2 2 17 X37 X3
9 250.516.0 Tine Conditioner Flap L/H 1 1
10 | 250.520.0 Hinge Tube 2 2
1 250.873.0 Rear Side Plate L/H 1 1
13 | 250.510.0 Tine Conditioner Housing 1
250.511.0 Tine Conditioner Housing 1
14 | 904.882.1 Flat Round Bolt 24 24 M12 X 25
15 | 910.506.0 Washer 24 24 13X24X25
16 | 908.701.0 Hex Nut 24 24 M12
17 | 900.636.0 Hex Head Bolt 10 10 M10 X 25
18 [910.414.0 Washer 12 12 A10.5
19 | 250.867.0 Baffle Plate 1
250.868.0 Baffle Plate 1
20 | 250.517.0 Tine Conditioner Flap R/H 1 1
21 | 908.758.0 Hex Nut 18 18 M10
22 | 250.874.0 Rear Side Plate R/H 1 1
23 | 909.503.1 Ring Nut 4 4 M12
24 | 250.793.0 Cover Right 1 1
25 | 250.792.0 Cover Left 1 1
26 | 250.863.5 Baffle Plate Front 1
250.864.4 Baffle Plate Front 1
27 | 250.870.0 Guide Plate 5 6
28 | 904.751.1 Flat Round Bolt 10 12 M10 X 20
29 | 906.202.1 Eye Bolt 5 6
30 |910.609.0 Washer 10 12 13X37X3
31 | 909.502.0 Ring Nut 5 6 M10
32 ]910.603.0 Washer 8 8 A8.4
33 | 250.969.0 Support R/H 1 1
34 250.968.0 Support L/H 1 1

NRONE Hay & Forage Technology

37

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

AMT-283/323 Parts Manual

Tine Conditioner Housing - CV

447 749 8




NRONE Hay & Forage Technology

Tine Conditioner Housing - CV
Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI| CV | CRI
35 | 904.850.1 Flat Round Bolt 12 12 M10 X 25
36 | 909.909.0 Detent Edged Washer 12 12 SKM 10
37 | 904.745.1 Flat Round Bolt 2 2 M10 X 30

39

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

40

AMT-283/323 Parts Manual

<
<
)

Optional Swath Former - CV

449 422 0




Optional Swath Former - CV
.. . AMT- | AMT- | AMT- | AMT-
Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI| CV | CRI
1 251.569.0 Plastic Plate 2 2
2 |904.751.1 Flat Round Bolt n n M10 X 20
3 909.909.0 Detent Edged Washer ik 1 SKM 10
4 | 908.758.0 Hex Nut n n M10
5 251.568.0 Plastic Plate L/H 1 1
251.567.0 Plastic Plate R/H 1 1

NRONE Hay & Forage Technology

41

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 42

AMT-283/323 Parts Manual

Tine Conditioner Baffle Plate - CV

447 753 0




Tine Conditioner Baffle Plate - CV

AMT-

AMT-

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI
1 250.575.0 Crank 1 1
2 250.373.0 Pin 1 1
3 919.105.0 Grease Nipple 1 1 AM8 X1
4 912.670.0 Roll Pin 1 1 8X40
6 250.599.1 Spring Arm 2 2
7 341.914.0 Tension Spring 2 2
8 901.422.0 Hex Head Bolt 1 1 M8 X 45
9 250.590.1 Cover Plate 1
250.591.1 Cover Plate 1
10 [908.706.0 Hex Nut 1 1 M8
1 250.570.0 Baffle Plate 1
250.571.0 Baffle Plate 1
12 908.716.1 Hex Nut 1 1 NM16
13 [ 910.512.2 Washer 2 2 B21
14 901.142.1 Hex Head Bolt 1 1 M16 X 110
15 | 250.574.0 U-Bracket 1 1
16 | 910.014.0 Spring Washer 1 1 B16
17 | 903.205.0 Allen Screw 1 1 M16 X 20

NRONE Hay & Forage Technology

43

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 44

AMT-283/323 Parts Manual

/,

Tine Conditioner Rotor - CV

447754 5




Tine Conditioner Rotor - CV

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 908.716.1 Hex Nut 56 64 NM16
2 910.303.0 Washer 8 8 17X30X3
3 251.528.0 Support Tube 1 1
4 252.011.0 Flange Bearing 2 2 Includes Items 6, 31, 33
5 901.484.0 Hex Head Bolt 4 4 M16 X 70
6 901.140.1 Hex Head Bolt 1 1 M16 X 90
8 910.899.0 Shim X X 45X55X1.0
9 910.732.0 Washer 2 2 S45X55X3.0
10 | 904.723.0 Flat Round Bolt 2 2 M16 X 50
11 [ 904.708.0 Flat Round Bolt 2 2 M16 X 40
12 | 901.127.0 Hex Head Bolt 1 1 M20 X 130
13 | 250.500.0 Tine Bolt 46 54
14 | 250.550.3 Inner Tine 14 52 Includes Item 22
15 | 250.551.3 Outer Tine 2 2 Includes Item 22
16 | 250.259.0 Conditioner Rotor 1 1
17 | 934.626.0 Bearing 2 2
18 | 250.743.0 Cover Plate 1 1
19 |910.353.0 Washer 1 1 R11
20 | 900.632.0 Hex Head Bolt 1 1 M10 X 16
21 | 900.676.0 Hex Head Bolt 2 2 M16 X 45
22 |935.713.0 Clamping Bushing 46 54 EG 26/19 X 24
23 |912518.1 Roll Pin 2 2 21X 24
24 |909.912.0 Detent Edged Washer 2 2 SKM 16
25 | 251.525.0 Bracket 1 1
26 | 910.512.2 Washer 2 2 B21
27 |908.721.0 Hex Nut 1 1 NM20
28 | 250.855.0 Rotor Shaft 1 1
29 |909.910.0 Detent Edged Washer 6 6 SKM 12
30 | 900.656.0 Hex Head Bolt 6 6 M12 X 30
31 |919.107.0 Grease Nipple 2 2 CM8X1
32 252.013.0 Spacer 4 4 12mm Long
35 | 250.780.0 Tine Conditioner Rotor Complete 1
250.781.0 Tine Conditioner Rotor Complete 1

NRONE Hay & Forage Technology

45

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 46 AMT-283/323 Parts Manual

[k
\
N
\

_I(C
'a
-0

v
’
<
- ’
’ LA
N
——— A
\

i

[ /e

P
-

’
Iy S

N—mmm e -
N

447 758 4

Tine Conditioner Drive - CV




Tine Conditioner Drive - CV

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 250.934.1 V-Belt Guard 1 1
2 274.327.2 Tension Spring 1 1
3 919.509.0 Ball Knob 1 1 C40
4 912.644.1 Roll Pin 1 1 6 X40
5 910.514.1 Washer 1 1 26
6 904.882.1 Flat Round Bolt 2 2 M12 X 25
7 934.930.0 Bearing Bushing 2 2 MB 3520 DU
8 919.105.0 Grease Nipple 1 1 AM8 X1
9 912.677.0 Roll Pin 1 1 8 X55
10 ] 250.910.3 Rocker Arm 1 1
11 | 908.701.0 Hex Nut 3 3 M12
12 | 250.911.3 Spring Tensioner 1 1
13 | 340.439.2 Tension Spring 1 1
14 | 918.300.0 Eye Bolt 1 1 M12 X 95/65
15 | 250.935.0 Drive Belt Housing 1 1
16 | 910.506.0 Washer 2 2 13X24X25
17 | 250.909.1 Idler Pulley Arm 1 1
18 | 930.506.0 Bearing 2 2 6006 2RS
19 | 250.924.0 Idler Pulley 2 2
20 ]910.609.0 Washer 1 1 A 13
21 | 900.655.0 Hex Head Bolt 1 1 M12 X 25
22 | 910.035.0 Spring Washer 1 1 B12
23 | 921.504.0 V-Belt 1 1
24 ]917.011.0 Lynch Pin 2 2 10X 45
25 ]935.714.0 Clamping Bushing 2 2 EG 45/35 X 12
26 | 900.636.0 Hex Head Bolt 12 12 M10 X 25
27 | 909.909.0 Detent Edged Washer 12 12 SKM10
28 | 250.901.0 V-Belt Pulley 1 1 DW 200
29 | 250.940.0 Hub 2 2 Includes Item 25
30 | 250.902.0 V-Belt Pulley 1 1 DW 251
31 | 900.673.0 Hex Head Bolt 4 4 M16 X 25
32 |910.014.0 Spring Washer 4 4 B16
33 1910.353.0 Washer 1 1 R11
34 |908.704.1 Hex Nut 4 4 M6
35 |910.411.1 Washer 4 4 A6.4
36 | 900.607.0 Hex Head Bolt 4 4 M6 X 16
37 | 274.375.2 Hinge 2 2
38 | 903.089.0 Allen Screw 2 2 M8 X 90

NRONE Hay & Forage Technology

a7

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 48 AMT-283/323 Parts Manual

[k
\
N
\

_I(C
'a
-0

v
’
<
- ’
’ LA
N
——— A
\

i

[ /e

P
-

’
Iy S

N—mmm e -
N

447 758 4

Tine Conditioner Drive - CV




Tine Conditioner Drive - CV
.. . AMT- | AMT- | AMT- | AMT-
Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI
39 |908.706.0 Hex Nut 2 2 M8
40 | 251.475.0 Spring Lock 1 1
41 |[914.014.0 Rivet 2 2

NRONE Hay & Forage Technology

49

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

50

AMT-283/323 Parts Manual

Roller Coditioner Housing - CRI

447 769 4




Roller Conditioner Housing - CRI

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 252.140.0 Swath Board L/H 1 1
2 252.060.0 Hinge Tube 2 2
3 908.701.0 Hex Nut 18 18| M12
4 910.506.0 Washer 10 10| 13X24X25
5 252.061.0 Rear Side Plate L/H 1 1
6 908.706.0 Hex Nut 16 16| M8
7 909.908.0 Detent Edged Washer 6 6 | SKM 8
8 904.882.1 Flat Round Bolt 16 16 | M12X 25
9 252.063.0 Cover 2 2
10 [904.731.1 Flat Round Bolt 6 6 | M8X20
11 | 252.040.0 Roller Conditioner Housing 1
252.041.0 Roller Conditioner Housing 1
12 | 252.062.0 Rear Side Plate R/H 1 1
13 | 252.141.0 Swath Board R/H 1 1
14 | 904.884.0 Flat Round Bolt 2 2 | M12X35
15 |[904.754.1 Flat Round Bolt 2 2 | M10X 35
16 | 910.414.0 Washer 2 2 | A10.5
17 | 908.758.0 Hex Nut 2 2 | M10
18 [ 910.643.0 Washer 2 2 | 13.5X44X4
19 [909.503.1 Ring Nut 2 2 | M12
20 | 252.135.0 Baffle Plate 1
252.136.0 Baffle Plate 1
21 | 900.614.0 Hex Head Bolt 10 10| M8X 20
22 ]910.603.0 Washer 20 20| A8.4
23 | 252.194.0 Plastic Cloth 1
252.195.0 Plastic Cloth 1
24 | 252.143.0 Clamping Strap 1
252.144.0 Clamping Strap 1
25 |904.983.1 Flat Round Bolt 2 2| M12X30
26 | 910.609.0 Washer 8 8 | 13X37X3
27 ]910.347.0 Washer 2 2| 17X37X3

NRONE Hay & Forage Technology

51

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

52

AMT-283/323 Parts Manual

Support Tube - CRI

448 949 0




Support Tube - CRI

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes

CV |CRI | CV [ CRI

1 904.708.0 Flat Round Bolt 3 3 | M16X40

2 909.912.0 Detent Edged Washer 5 5| SKM 16

3 908.716.1 Hex Nut 5 5 [ NM16

4 252.132.0 Support Tube 1 1

5 901.127.0 Hex Head Bolt 1 1| M20X130

6 910.512.2 Washer 2 2| B21

7 912.518.1 Roll Pin 2 2| 21X24

8 900.676.0 Hex Head Bolt 1 1| M16X45

9 901.486.1 Hex Head Bolt 1 1| M16X85

10 | 252.131.0 Bracket 1 1

n 908.721.0 Hex Nut 1 1 | NM20

NRONE Hay & Forage Technology

53

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 54 AMT-283/323 Parts Manual

S
5

4477711 3

Rubber Conditioner Rollers - CRI




Rubber Conditioner Rollers - CRI

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 900.655.0 Hex Head Bolt 4 4 [ M12X 25
2 909.910.0 Detent Edged Washer 40 40 | SKM12
3 910.643.0 Washer 4 4] 135X44X4
4 934.618.0 Bearing 4 4 | AEL 208
5 441.085.0 Bearing Bushing 2 2
6 252.095.0 Shackle 2 2 | Includes Item 5
7 908.701.0 Hex Nut 6 6 | M12
8 280.752.0 Self-Aligning Bearing Housing 4 4
9 900.657.0 Hex Head Bolt 12 12| M12X 35
10 252.098.0 Anti-Wrap Plate L/H 1 1
11 |910.885.0 Shim X X | 40X50X2.0
12 | 900.656.0 Hex Head Bolt 24 24| M12X 30
13 | 251.940.0 Stub Shaft 2 2 | 155mmLong
14 | 251.929.0 Upper Rubber Roller 1 Includes Items 2, 12, 13
251.931.0 Upper Rubber Roller 1 | Includes Items 2,12, 13
15 | 252.099.0 Anti-Wrap Plate R/H 1 1
16 | 251.939.0 Stub Shaft 1 1 | 136mm Long
17 | 251.928.0 Lower Rubber Roller 1 Includes Items 2, 12, 16, 18
251.930.0 Lower Rubber Roller 1 | Includes Iltems 2,12, 16, 18
18 | 251.938.0 Stub Shaft 1 1 | 208mm Long

KRONE Hay & Forage Technology 55 AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 56 AMT-283/323 Parts Manual

22
21
20

448 947 0

Roller Conditioner Tensioning - CRI




Roller Conditioner Tensioning - CRI

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 900.674.0 Hex Head Bolt 4 4 | M16X35

2 909.912.0 Detent Edged Washer 4 4 | SKM16

3 252.089.0 Boss 4 4

4 252.080.0 Stop Bar 2 2

5 901.454.0 Hex Head Bolt 2 2 | M12X55

6 912.528.0 Roll Pin 2 2| 21X40

7 908.701.0 Hex Nut 2 2 | M12

8 912.716.1 Roll Pin 2 2 | 10X50

9 910.515.0 Washer 4 4 | 30X50X4

10 252.072.0 Bushing Right 1 1 | 74mm Long

11 | 252.076.0 Pin R/H 1 1| 171mm Long
252.075.0 Pin L/H 1 1 | 93mm Long

12 [ 919.105.0 Grease Nipple 2 2| AM8X1

13 [ 909.910.0 Detent Edged Washer 2 2 | SKM12

14 | 900.656.0 Hex Head Bolt 2 2 | M12X30

15 | 260.120.1 Pressure Spring 2 2

16 | 252.085.0 Boss 2 2

17 | 252.078.0 CoverR/H 1 1
252.077.0 Cover L/H 1 1

18 [908.534.0 Hex Nut 2 2 | M27

19 | 252.088.0 Threaded Piece 2 2

20 | 250.308.0 Rubber Bumper 2 2

21 | 252.084.0 Nut 2 2

22 | 908.220.0 Hex Nut 2 2 | M16

23 | 252.091.0 Spring Retainer R/H 1 1 | 222mm Long
252.090.0 Spring Retainer L/H 1 1 | 144mm Long

NRONE Hay & Forage Technology

S7

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

AMT-283/323 Parts Manual

Roller Conditioner Drive - CRI

447 7751




Roller Conditioner Drive - CRI

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 252.151.0 Drive Shaft 1 Rd. 42 X 2124
252.153.1 Drive Shaft 1 | Rd.42X 2490

2 915.164.0 Flat Key 2 2| A12X8X45

3 908.701.0 Hex Nut 5 5| M12

4 280.752.0 Self-Aligning Bearing Housing 1 1

5 909.910.0 Detent Edged Washer 4 4 | SKM12

6 900.657.0 Hex Head Bolt 3 3| M12X35

7 934.618.0 Bearing 1 1| AEL 208

8 252.150.0 V-Belt Pulley 2 2 | bw 183

9 909.800.0 Belleville Spring 2 2

10 | 900.656.0 Hex Head Bolt 3 3 | M12X30

1 |921.529.0 V-Belt Set 1 1| Setof5

12 252.064.0 Cover 2 2

13 [ 910.413.0 Washer 14 14| A8.4

14 | 906.983.1 Self-Tapping Screw 8 8 | B8 X 22

15 | 252.076.0 Pin R/H 1 1| 171mm Long

16 | 919.105.0 Grease Nipple 1 1| AM8X1

17 | 900.614.0 Hex Head Bolt 6 6 | M8X20

18 | 252.055.0 Cover 1 1

19 [908.706.0 Hex Nut 6 6 | M8

20 | 340.439.2 Tension Spring 1 1

21 | 900.655.0 Hex Head Bolt 1 1| M12X25

23 | 910.609.0 Washer 1 1| 13X37X3

24 | 930.506.0 Bearing 1 1 | 6006 2RS

25 | 251.552.0 Idler Pulley 1 1

26 | 252.152.0 Bushing 1 1 | 43mm Long

27 | 918.300.0 Eye Bolt 1 1 [ M12X95/65

28 | 934.946.0 Bearing Bushing 2 2 | 3020DU

29 | 252.146.0 Idler Pulley Arm 1 1 | Includes Iltem 28

30 |910.515.0 Washer 2 2 | 30X50X4

31 |912.716.1 Roll Pin 1 1| 10X50

32 | 252.199.0 Adjusting Wrench 1 1

NRONE Hay & Forage Technology

59

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 60 AMT-283/323 Parts Manual

ul

©

[
8 & J g]
11
2
’
V'
I
e
4
11%
15 T\T”
14 13
448 954 0

Bearing Lubrication Lines - CRI




Bearing Lubrication Lines - CRI

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes

CV | CRI | CV | CRI

1 919.105.0 Grease Nipple 5 5| AM8X1

2 938.515.0 Tube Union 5 5

3 908.019.0 Hex Nut 5 5 M14X15

4 920.921.0 L-Connector 7 7

5 920.916.0 Cutting Ring 10 10| LL6

6 920.905.0 Union Nut 10 10| ALL6

7 938.933.0 Plastic Tube 5 5 | 1Meter

8 921.039.1 Union Nut 4 4 [ AL6

9 921.045.1 Cutting Ring 4 4 (L6

10 921.049.1 Connector 2 2|L6

11 | 045.505.0 Hydraulic Pipe 2 2 | 1 Meter

12 | 920.920.0 Male Connector 3 3| LLM8X1

13 [ 904.716.1 Flat Round Bolt 8 8 | M6 X45

14 910.351.1 Washer 8 8] 6.4X18X1.6

15 | 925.123.0 Clamp 4 4 | 6 Bo.

16 | 908.704.1 Hex Nut 8 8 | M6

NRONE Hay & Forage Technology

61

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

62

AMT-283/323 Parts Manual

447 759 4




Front Guards & Skirts

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 904.708.0 Flat Round Bolt 44| 4| 4| ML6X40

2 250.814.2 Guard Support L/H 1 1
252.164.0 Guard Support R/H 1 1

3 925.104.0 Clamp 414 | 4| 4| Bo.=28

4 925.130.0 Cover Plate 414141 4

5 250.851.0 Locking Plate 41 4| 4| 4

6 901.435.0 Hex Head Bolt 88| 8 8| MI0OX60

7 250.845.0 Clamping Strap L/H 1 1 322mm Long

8 250.844.0 Clamping Strap L/H 1 1 424mm Long
144.727.0 Clamping Strap 1 1 | 880mm Long

9 250.843.0 Clamping Strap 2 2 230mm Long
252.198.0 Clamping Strap 4 4 | 204mm Long

10 | 250.842.0 Clamping Strap 2 2 120mm Long
152.463.0 Clamping Strap R/H 1 1 [ 130mm Long
229.983.0 Clamping Strap R/H 1 1 | 79mm Long

11 |250.812.1 Guard L/H 1 1
252.162.0 Guard L/H 1 1

12 [908.716.1 Hex Nut 44| 4| 4| NM16

13 | 910.362.0 Washer 414 | 4] 4|17

14 [901.437.0 Hex Head Bolt 44 (4] 4] MIOXT70

15 [ 925.150.0 Clamp 2121]2]| 2|Bo.=35

16 | 925.125.0 Cover Plate 221 2| 2

17 | 250.850.0 Locking Plate 212112 2

18 | 250.810.1 Front Guard 1
252.160.0 Front Guard 1
250.811.1 Front Guard 1
252.161.0 Front Guard 1

19 |[908.706.0 Hex Nut 36|36 |36| 36| M8

20 | 250.491.0 Front Plastic Cloth 1 2501mm Long
252.190.0 Front Plastic Cloth 1 2660mm Long
250.492.0 Front Plastic Cloth 1 2867mm Long
252.191.0 Front Plastic Cloth 1 | 3026mm Long

21 |910.413.0 Washer 36|36 |36| 36| A84

22 |900.614.0 Hex Head Bolt 36|36 |36| 36| M8X20

23 | 250.840.0 Front Clamping Strap 2 1140mm Long
252.196.0 Front Clamping Strap 2 1165mm Long
250.841.0 Front Clamping Strap 2 1323mm Long
252.197.0 Front Clamping Strap 2 | 1345mm Long

NRONE Hay & Forage Technology

63

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

64

AMT-283/323 Parts Manual

447 759 4




Front Guards & Skirts

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI
24 | 250.815.2 Guard Support R/H 1 1
252.165.0 Guard Support R/H 1 1
25 | 250.813.2 Guard R/H 1 1
252.163.0 Guard R/H 1 1
26 | 250.846.0 Clamping Strap R/H 1 1 672mm Long
144.727.0 Clamping Strap R/H 1 1 [ 880mm Long
27 | 250.831.1 Rubber Stop and Socket 212112 2
28 | 901.028.0 Hex Head Bolt 2121 2| 2| M6X30
29 | 903.045.0 Allen Screw 2121 2| 2| M6X20
30 250.847.0 Clamping Strap R/H 111 1 1
31 | 250.494.1 Plastic Cloth R/H 1 1
252.193.0 Plastic Cloth R/H 1 1
32 | 250.493.0 Plastic Cloth L/H 1 1
252.192.0 Plastic Cloth L/H 1 1
33 250.745.0 Support 1)1 1 1
34 |904.813.0 Flat Round Bolt 121 2| M8X30
35 | 252.209.0 Strap 1 1
36 | 908.210.0 Hex Nut 1 1| m8
37 |910.603.0 Washer 2 2| A84

NRONE Hay & Forage Technology

65

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

66

AMT-283/323 Parts Manual

Tool Box

447 764 1




Tool Box
.. . AMT- | AMT- | AMT- | AMT-
Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI
1 917.104.0 Spring Clip 122 2(4
2 922.650.0 Chain 1|1 1] 1] 1] 14Links
3 250.716.0 Tool Box 111|212 1] Includesltems1&?2

NRONE Hay & Forage Technology

67

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 68 AMT-283/323 Parts Manual

447777 5

Drawbar Hydraulic System - 2 Point




Drawbar Hydraulic System - 2 Point

AMT-

AMT-

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 908.524.2 Hex Nut 333 3|M18X15

2 921.171.0 Dust Cap 2122 2

3 921.145.0 Plug 313 3 3| M18X15

4 920.989.0 High Pressure Hose 3] 3] 3] 3| 2000mmLong

5 921.087.1 Straight 2-Way Connector 31 3| 3] 3|L12

6 921.046.1 Cutting Ring 6| 6| 6| 6|L12

7 921.206.0 Union Nut 6| 6| 6| 6|AL12

8 045.506.0 Hydraulic Pipe 33| 3| 3[12X1.5-1mLong

9 925.107.1 Clamp 313 3] 3|Bo.=12

10 ]903.477.1 Allen Screw 6| 6| 6] 6] AM6X20

1 |[925.134.0 Cover Plate 2 2

12 | 901.042.0 Hex Head Bolt 2 2 M8 X 35

14 919.603.0 Ball Cock 111 1 1

15 ] 921.263.0 Dust Cap 111111

16 | 925.105.0 Clamp 2 2 Bo. 12/12

NRONE Hay & Forage Technology

69

AMT-283/323 Parts Manual




AMT-283/323 Parts Manual

70

NRONE Hay & Forage Technology

=)
—
Lo
[=2)
[e1]
=
=

Drawbar Hydraulic System - Pull Type




Drawbar Hydraulic System - Pull Type

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 921.171.0 Dust Cap 2122 2

2 921.263.0 Dust Cap 111111

3 921.145.0 Plug 313 3 3| M18X15

4 919.603.0 Ball Cock 121211

5 920.984.1 High Pressure Hose 31 3| 3] 3| 2200mmLong

6 921.046.1 Cutting Ring 6| 6| 6| 6|L12

7 921.206.0 Union Nut 6| 6| 6| 6|AL12

8 045.506.0 Hydraulic Pipe 33| 3| 3[12X1.5-1mLong

9 903.482.1 Allen Screw 12112 |1 12| 12| AM6X 35

10 910.411.1 Washer 18118 ) 18| 18| A6.4

1 251.451.0 Socket Holder 1211

12 [ 925.107.1 Clamp 6| 6| 6| 6| Bo.=12

13 [ 903.477.1 Allen Screw 66| 6| 6[AME6X20

14 | 251.452.0 Hose Holder 11211

NRONE Hay & Forage Technology

71

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

AMT-283/323 Parts Manual

Frame Hydraulic System

447778 5




Frame Hydraulic System

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 921.001.0 High Pressure Hose 1111 1] 1] 600mmLong
2 921.028.1 High Pressure Hose 12|21 1| 1000mmLong
3 921.046.1 Cutting Ring 414 | 4] 4]L12
4 921.206.0 Union Nut 44| 4| 4|AL12
5 045.506.0 Hydraulic Pipe 212 2] 2] 12X1.5-1mLong
6 921.211.1 Ball Cock 111111
7 903.477.1 Allen Screw 8| 8| 8| 8| AM6X20
8 925.107.1 Clamp 414 | 4| 4| Bo.=12
9 910.514.1 Washer 1010 10| 10| 26
10 [ 250.350.0 Pin 2121 2] 2] 25X200
11 | 912.670.0 Roll Pin 10{10| 10| 10| 8X40
12 | 250.498.0 Hydraulic Cylinder 1211
918.711.0 Seal Kit 111111
13 | 921.067.1 Connector 11111 1|L12
14 ] 921.028.1 High Pressure Hose 21 2| 2] 2| 1000mmLong
15 | 250.721.0 Pin 212 2| 2| 25X97
16 | 921.003.1 High Pressure Hose 313 ]| 3| 3| 620mmLong
17 | 332.014.2 Washer 21 2| 2| 2|Rd.15X12X1
18 | 921.054.1 Connector 11111 1|L12
19 250.770.0 Hydraulic Cylinder 111 1 1
918.712.0 Seal Kit 111111
911.802.0 Snap Ring 12|21 12[B50X25
20 | 146.557.1 Pin 212 2| 2
21 | 924.004.0 Hose Clamp A T R s R i
22 | 250.499.0 Hydraulic Cylinder 121211
918.716.0 Seal Kit 111111
23 | 925.102.1 Clamp 4 (4| 4| 4118
24 | 901.006.0 Hex Head Bolt 8|18 8| 8| M6X90
25 ]910.351.1 Washer 8| 8| 8| 8| A64
26 | 919.693.0 Function Nut 212 2] 2| FM8L
27 ]919.689.0 Male Connector 1 (21221 21(L8GL4
28 |919.630.0 Male Connector 212 2]| 2| L12iIGL4
29 | 920.890.0 Valve 111111
30 |919.687.0 Male Connector 1 (21221 21(L8GL4
31 | 919.688.0 Hydraulic Fitting 11211 1] 1| DWSVL8/G1/4"
32 | 919.690.0 Gasket Ring 21212 2]|L8

NRONE Hay & Forage Technology

73

AMT-283/323 Parts Manual




AMT-283/323 Parts Manual

74

NRONE Hay & Forage Technology

=y

Lighting System




Lighting System

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 924.576.0 Seven Pin Plug 11112
2 903.661.0 Allen Screw 6| 6| 6| 6| AM5X30
3 924.571.0 Socket 1111 1| 7Pole
4 910.031.0 Spring Washer 14121414 14| B5
5 924.622.0 Intermediate Cable 111 ] 1] 1] 2700mmLong
6 908.207.0 Hex Nut 12112 | 12| 12| M5
7 924.572.0 Plastic Guard 221 2| 2
8 924.697.0 Lamp R/H 111111
924.699.0 Lens for Lamp 121211
9 924.611.0 Side Light White 2121 2| 2
10 |[922.671.0 Cable Tie X| X | X| X| 48X178
11 | 922.672.0 Cable Tie X| X | X]| X| 7.8X370
12 | 924.208.0 Cable Bushing X| X | X| X| 14/20
13 | 924.535.1 Rear Reflector Red 221 2| 2
14 | 924.628.0 Cable L/H 111 ]| 1] 1] 4Pole-2600mmLong
15 | 924.536.0 Side Reflector Yellow 221 2| 2
16 | 924.650.0 Cable 12|21 1/ 2Pole-500mmLong
17 | 924.698.0 Lamp L/H 111111
924.699.0 Lens for Lamp 121211
18 924.627.1 Cable 111 1 1 | 2Pole-4000mm Long
19 | 924.644.0 Cable 12|21 1/ 2Pole-720mm Long
20 |924.610.1 Extension Cable 1 (2|1 1| 2800mmLong
21 | 924.659.0 Cable R/H 1 (2122 1/[ 4Pole-4500mm Long
22 1 924517.0 Socket Base 111]1(1
23 | 250.360.0 Lighting System Complete 1 (111

NRONE Hay & Forage Technology

75

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 76

AMT-283/323 Parts Manual

Optional Transport Hitch - 2 Point

448 064 0




Optional Transport Hitch - 2 Point

AMT-

AMT-

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 250.976.0 Drawbar 111]1(1

2 185.523.1 Rubber Pad 111]1(1

3 903.755.0 Allen Screw 212 2] 2| AM6X28

4 924.209.0 Rubber Holder 111]1(1

5 910.351.1 Washer 212 2 2| 64X18X1.6

6 908.208.0 Hex Nut 2121 2| 2| M6

7 908.721.0 Hex Nut 4 14| 4 4 | NM20

8 250.984.0 Spacer 111111

9 250.979.0 Side Flange 212112 2

10 910.512.2 Washer 4141 4 4 | B21

11 | 900.688.0 Hex Head Bolt 414 4] 4| M20X50

12 | 900.674.0 Hex Head Bolt 221 2| 2| M16X35

13 [ 909.912.0 Detent Edged Washer 212 | 2| 2| SKM16

14 250.985.0 Strut 111 1 1

15 917.006.0 Lynch Pin 111 1 1] 6X42

16 | 250.983.0 Safety Pin A T R s R A

17 912.644.1 Roll Pin 111 1 1| 6X40

NRONE Hay & Forage Technology

77

AMT-283/323 Parts Manual




AMT-283/323 Parts Manual

78

NRONE Hay & Forage Technology

Universal Joint - CRI




Universal Joint - CRI

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes

CV |CRI | CV [ CRI

1 949.160.0 Universal Joint Complete 1 1

11 | 949.380.0 Outer Yoke 2 2 | 13/8" 6 Spline

12 | 901.122.0 Hex Head Bolt 2 2| M12X70

13 [ 908.701.0 Hex Nut 2 2 | M12

21 | 949.521.0 Cross Assembly Complete 1 1

22 | 949.629.0 Grease Nipple 1 1|1 M8X1

NRONE Hay & Forage Technology

79

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 80 AMT-283/323 Parts Manua

Dl

Main PTO Shaft - 2 Point - 540 RPM




Main PTO Shatft - 2 Point - 540 RPM

AMT-

AMT-

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 949.158.0 PTO Shaft Complete 12| 1 1 wW2400-SD25-560

4 949.230.0 Female Tube 111(1] 1

5 949.231.0 Male Tube 111]1(1

11 | 949.522.0 Outer Yoke 111 1] 1] 13/8" 6Spline

12 ] 949.630.0 Locking Pin Complete 212 2] 2

13 [ 949.522.0 Outer Yoke 11211 1| 13/8"6Spline

21 | 949.521.0 Cross Assembly Complete 212112 2

22 | 949.629.0 Grease Nipple 212112 2

23 | 949.233.0 Grooved Yoke 111]1(1

24 1912.722.0 Roll Pin 2121 2|2

25 | 949.253.0 Inner Profile Tube 1111 1] 1] 440mmLong

26 | 949.247.0 Outer Profile Tube 1111 1] 1] 415mmLong

27 | 949.272.0 Grooved Yoke 111]1(1

53 | 949.352.0 Protecting Cup 212112 2

54 | 949.861.0 Bearing Ring 212 2] 2

56 | 949.852.0 Chain 212 1] 2| 2| 400mmLong

NRONE Hay & Forage Technology

81

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 82 AMT-283/323 Parts Manua

Dl

Main PTO Shaft - 2 Point - 1000 RPM




Main PTO Shatft - 2 Point - 1000 RPM

AMT-

AMT-

AMT-

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 949.161.0 PTO Shaft Complete 12| 1 1 wW2400-SD25-560

4 949.230.0 Female Tube 111(1] 1

5 949.231.0 Male Tube 111]1(1

11 | 949.404.0 Outer Yoke 1121 1] 1] 13/8" 21Spline

12 ] 949.630.0 Locking Pin Complete 212 2] 2

13 [ 949.522.0 Outer Yoke 11211 1| 13/8"6Spline

21 | 949.521.0 Cross Assembly Complete 212112 2

22 | 949.629.0 Grease Nipple 212112 2

23 | 949.233.0 Grooved Yoke 111]1(1

24 1912.722.0 Roll Pin 2121 2|2

25 | 949.253.0 Inner Profile Tube 1111 1] 1] 440mmLong

26 | 949.247.0 Outer Profile Tube 1111 1] 1] 415mmLong

27 | 949.272.0 Grooved Yoke 111]1(1

53 | 949.352.0 Protecting Cup 212112 2

54 | 949.861.0 Bearing Ring 212 2] 2

56 | 949.852.0 Chain 212 1] 2| 2| 400mmLong

NRONE Hay & Forage Technology

83

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 84 AMT-283/323 Parts Manual

Intermediate PTO Shaft - 2 Point & Pull Type




Intermediate PTO Shaft - 2 Point (540 & 1000 RPM) & Pull Type (1000 RPM)

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI

1 949.159.0 PTO Shaft Complete 1121 1] 1| W2400-SC25-910-FK96/4R 800 Lg.

4 949.381.0 Female Tube 111(1] 1

5 949.382.0 Male Tube 111]1(1

11 | 949.316.1 Friction Clutch 111 | 1| 1| FK96/4R-1150NM
949.261.0 Friction Disc 414141 4

12 [ 949.522.0 Outer Yoke 111 1] 1] 13/8" 6Spline

13 [ 949.630.0 Locking Pin Complete 121211

21 | 949.521.0 Cross Assembly Complete 212112 2

22 | 949.629.0 Grease Nipple 212112 2

23 ]949.385.0 Grooved Yoke 111111

24 |912.722.0 Roll Pin 212 2| 2

25 | 949.386.0 Inner Profile Tube 111 1] 1] 780mmLong

26 | 949.384.0 Outer Profile Tube 1111 1] 1| 765mmLong

27 | 949.238.0 Grease Nipple 11211

28 | 949.272.0 Grooved Yoke 111111

53 | 949.861.0 Bearing Ring 212112 2

56 | 949.852.0 Chain 212 1] 2| 2| 400mmLong

NRONE Hay & Forage Technology

85

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 86

AMT-283/323 Parts Manual

Main PTO Shaft - Pull Type - 1000 RPM




Main PTO Shatft - Pull Type - 1000 RP

M

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 956.047.0 PTO Shaft Complete 1 (212 1[wWwWz2480

4 949.265.0 Outer Guard Tube 111111

5 959.259.0 Inner Guard Tube 121211

11 | 949.657.0 Outer Yoke 1121 1] 1] 13/8" 21Spline

12 ] 949.630.0 Locking Pin Complete 1]1]1] 1

13 [ 949.344.0 Outer Yoke 111 1] 1] 13/8" 6Spline

14 | 901.455.0 Hex Head Bolt 111 1]| 1| M12X75

15 |[908.701.0 Hex Nut 1111 1]| 1]|M12

21 | 949.276.0 Cross Assembly 41 4| 4| 4

22 949.629.0 Grease Nipple 4 14| 4] 4] M8X1

23 | 949.277.0 Disc 8|18 8| 8

24 | 949.278.0 Double Yoke 212112 2

25 | 919.003.0 Grease Nipple 212 2| 2| HLsSM8X1

26 | 955.288.0 Grooved Yoke A T s A B

27 1912.722.0 Roll Pin 2|1 2| 2| 2[10X80

28 | 955.257.1 Inner Profile Tube 111111

29 |949.247.0 Outer Profile Tube 1111

30 | 955.289.0 Grooved Yoke A T s A B

51 | 949.280.0 PTO Guard 212 2| 2

52 1949.281.0 Bolt 2121 2] 2| M4X10

53 | 949.282.0 Bearing Ring 212112 2

55 | 949.861.0 Bearing Ring 212112 2

56 | 949.283.0 Chain 212 1] 2| 2| 600mmLong

NRONE Hay & Forage Technology

87

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 88

AMT-283/323 Parts Manual

Main PTO Shaft - Pull Type - 540 RPM




Main PTO Shaft - Pull Type - 540 R

M

AMT-

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 956.070.0 PTO Shaft Complete 1 (2122 1[wWwz2580

4 949.265.0 Outer Guard Tube 111111

5 959.259.0 Inner Guard Tube 121211

11 | 955.285.0 Outer Yoke 111 1] 1] 13/8" 6Spline

12 ] 949.630.0 Locking Pin Complete 1]1]1] 1

13 [ 955.330.0 Outer Yoke 111 1] 1] 13/8" 6Spline

14 | 901.455.0 Hex Head Bolt 111 1]| 1| M12X75

15 |[908.701.0 Hex Nut 1111 1]| 1]|M12

21 | 955.265.0 Cross Assembly 41 4| 4| 4

22 949.629.0 Grease Nipple 4 14| 4] 4] M8X1

23 | 955.299.0 Disc 8|18 8| 8

24 | 955.266.0 Double Yoke 212112 2

25 | 919.003.0 Grease Nipple 212 2| 2| HLsSM8X1

26 | 955.267.0 Grooved Yoke A T s A B

27 1912.724.0 Roll Pin 21212 2[10X90

28 | 955.257.1 Inner Profile Tube 111111

29 | 949.292.0 Outer Profile Tube 1111

30 | 955.331.0 Grooved Yoke A T s A B

51 | 955.270.0 PTO Guard 212 2| 2

52 1949.281.0 Bolt 2121 2] 2| M4X10

53 | 955.271.0 Bearing Ring 212112 2

55 | 949.861.0 Bearing Ring 212112 2

56 | 949.283.0 Chain 212 1] 2| 2| 600mmLong

NRONE Hay & Forage Technology

89

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 90 AMT-283/323 Parts Manual

— 448 4550

Intermediate PTO Shaft - Pull Type - 540 RPM




Intermediate PTO Shatft - Pull Type - 540 RPM

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI

1 956.071.0 PTO Shaft Complete 1 (212212 12 w2500

4 949.381.0 Female Tube 111(1] 1

5 949.382.0 Male Tube 111]1(1

11 | 949.442.0 Outer Yoke 111 1] 1] 13/8" 6Spline

12 ] 949.630.0 Locking Pin Complete 1]1]1] 1

13 [ 955.325.0 Friction Disc Clutch - Overrunning 112111 1| 1650NM
949.261.0 Friction Disc 41414 4

21 | 949.447.0 Cross Assembly 212112 2

22 | 949.629.0 Grease Nipple 2121|1 2| 2|M8X1

23 | 955.327.0 Grooved Yoke 111111

24 | 912.724.0 Roll Pin 2122 2|10X90

25 1949.386.0 Inner Profile Tube 1)11(1] 1

26 | 949.384.0 Outer Profile Tube 1111 1] 1| 765mmLong

27 | 949.238.0 Grease Nipple 121211

28 | 949.248.0 Grooved Yoke 111111

53 | 949.861.0 Bearing Ring 212112 2

56 | 949.852.0 Chain 1 (2|21 1/ 400mmLong

NRONE Hay & Forage Technology

91

AMT-283/323 Parts Manual




92 AMT-283/323 Parts Manual

NRONE Hay & Forage Technology

= AT

447 862 2

| Swing Gearbox - 2 Point - 1000 RPM




Swing Gearbox - 2 Point - 1000 RPM - Gree

AMT-

AMT-

AMT-

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI

1 955.500.0 Housing 2121 2] 2

2 955.501.0 Hub 111 1 1

3 955.502.0 Hub 111 1 1

4 955.514.0 Shaft 212 2| 2| 13/8" 6Spline

5 955.504.0 Intermediate Shaft 1] 1] 1| 1] B40X36

6 955.505.0 Bevel Wheel 414 | 4| 4| z=21

7 955.506.0 Shim X| X[ X | X[ GT-40 .19

8 955.507.0 Shim X| X[ X | X[ GT-40 .25

9 955.508.0 Shim X| X[ X | X[ GT-40 .35

10 [930.137.0 Bearing 2121 2] 2] 6207

11 | 932.106.0 Tapered Roller Bearing 212 1] 2| 2| 30207A

12 [ 932.107.0 Tapered Roller Bearing 21 21| 2| 2| 30208A

13 [ 932.181.0 Tapered Roller Bearing 1 (21 1/[ 32014

14 | 932.180.0 Tapered Roller Bearing 1 (212 1/( 32013

15 [936.014.0 Radial Seal 2|1 2| 2| 2|B235X72X10

16 936.015.0 Radial Seal 111 1 1| B240X80X10

17 936.016.0 Radial Seal 111 1 1| B240X52X7

18 911.668.0 Circlip 414 4| 4]172X25

19 |[911.686.0 Circlip 11212 ]112) 1]1100X3.0

20 | 911.673.0 Circlip 1121 ]112] 1]180X25

21 |911.536.0 Circlip 111 1]| 1]|A30X20

22 |911.516.0 Circlip 313 3| 3|A39X1.75

24 |910.833.0 Shim X| X | X| X|62X72X.1

25 |910.834.0 Shim X| X | X| X|62X72X.3

26 910.913.0 Shim X| X | X| X|56X72X.5

27 910.915.0 Shim X| X | X| X|[56X72X2.0

28 910.731.0 Washer X| X[ X|] X[ S40X50X2.0

29 |910.890.0 Shim X| X | X| X|40X50X.5
910.891.0 Shim X| X | X]| X|[40X50X1.0

30 910.747.0 Washer 111 1 1] S90X100X3.5

31 910.702.0 Washer X| X[ X| X[ S30X42X25

32 |910.865.0 Shim X| X | X| X|30X42X2.0

33 |910.860.0 Shim X| X | X| X|30X42X.1

34 | 955.509.0 Plate Spring 1]1] 1] 1]60.0X305X25

35 955.621.0 Nut 111 1 1| M65X2

36 | 906.007.0 Screw Plug 313] 3| 3|]M16X15

37 [903.141.1 Allen Screw 818 (8] 8([M12X30

38 |937.722.0 Gasket Ring 66 [ 6| 6[A16X24X15

NRONE Hay & Forage Technology

93

AMT-283/323 Parts Manual




94 AMT-283/323 Parts Manual

NRONE Hay & Forage Technology

= AT

447 862 2

| Swing Gearbox - 2 Point - 1000 RPM




Swing Gearbox - 2 Point - 1000 RPM - Gree

AMT- | AMT- | AMT- | AMT-

ltem | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV | CRI | CV | CRI

39 | 955.534.0 Cap 2122 2|72X9

40 | 955.511.0 Gasket Ring 1211

42 | 945.309.0 Screw Plug 121211

43 | 955.512.0 Grease Nipple 11211

44 | 919.826.0 Breather 111 (1] 1[MI6X15
45 |[903.141.1 Allen Screw 818 (8] 8([M12X30
46 | 955.600.0 Breather Screw 111(1]1

48 | 949.362.0 Protecting Cup 121211

50 | 250.400.1 Swing Gearbox I T R A A I

NRONE Hay & Forage Technology 95 AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 96 AMT-283/323 Parts Manual

,/
e

-

e

447 888 2

Swing Gearbox - 2 Point - 540 RPM




Swing Gearbox - 2 Point - 540 RPM - Beige
Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 955.500.0 Housing 2121 2] 2
2 955.501.0 Hub 111 1 1
3 955.502.0 Hub 111 1 1
4 955.514.0 Shaft 212 2| 2| 13/8" 6Spline
5 955.505.0 Bevel Wheel 22 12| 2]z=21
6 955.513.0 Bevel Gear Pair 1111 1| 2z=11,7=20
7 955.506.0 Shim X| X[ X | X[ GT-40 .19
8 955.507.0 Shim X| X[ X | X[ GT-40 .25
9 955.508.0 Shim X| X[ X | X[ GT-40 .35
10 [930.137.0 Bearing 2121 2] 2] 6207
11 | 932.106.0 Tapered Roller Bearing 212 1] 2| 2| 30207A
12 [ 932.107.0 Tapered Roller Bearing 21 21| 2| 2| 30208A
13 [ 932.181.0 Tapered Roller Bearing 1 (21 1/[ 32014
14 | 932.180.0 Tapered Roller Bearing 1 (212 1/( 32013
15 [936.014.0 Radial Seal 2|1 2| 2| 2|B235X72X10
16 936.015.0 Radial Seal 111 1 1| B240X80X10
17 936.016.0 Radial Seal 111 1 1| B240X52X7
18 911.668.0 Circlip 414 4| 4]172X25
19 |[911.686.0 Circlip 11212 ]112) 1]1100X3.0
20 | 911.673.0 Circlip 1121 ]112] 1]180X25
21 911.535.0 Circlip 111 1 1| A30X15
22 |911.516.0 Circlip 313 3| 3|A39X1.75
24 |910.833.0 Shim X| X | X| X|62X72X.1
25 |910.834.0 Shim X| X | X| X|62X72X.3
26 910.913.0 Shim X| X | X| X|56X72X.5
27 910.915.0 Shim X| X | X| X|[56X72X2.0
28 910.731.0 Washer X| X[ X|] X[ S40X50X2.0
29 |910.890.0 Shim X| X | X| X|40X50X.5
910.891.0 Shim X| X | X]| X|[40X50X1.0
30 910.747.0 Washer 111 1 1] S90X100X3.5
31 910.702.0 Washer X| X[ X| X[ S30X42X25
32 |910.865.0 Shim X| X | X| X|30X42X2.0
33 |910.860.0 Shim X| X | X| X|30X42X.1
34 | 955.509.0 Plate Spring 1]1] 1] 1]60.0X305X25
35 955.621.0 Nut 111 1 1| M65X2
36 | 906.007.0 Screw Plug 313] 3| 3|]M16X15
37 [903.141.1 Allen Screw 818 (8] 8([M12X30
38 |937.722.0 Gasket Ring 66 [ 6| 6[A16X24X15

NRONE Hay & Forage Technology

97

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 98 AMT-283/323 Parts Manual

447 888 2

Swing Gearbox - 2 Point - 540 RPM




Swing Gearbox - 2 Point - 540 RPM - Beige
Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
39 | 955.534.0 Cap 2122 2|72X9
40 | 955.511.0 Gasket Ring 1211
41 | 955.600.0 Breather Screw 111(1]1
42 | 945.309.0 Screw Plug 121211
43 | 955.512.0 Grease Nipple 1]1]1] 1
44 | 919.826.0 Breather 111(1] 1(|M16X15
45 |[903.141.1 Allen Screw 818 (8] 8([M12X30
48 | 949.362.0 Protecting Cup 121211
50 | 250.420.0 Swing Gearbox I T R A A I

NRONE Hay & Forage Technology

99

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 100 AMT-283/323 Parts Manual

448 2441




Protecting Cup

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes

CV |CRI | CV [ CRI

1 139.879.0 Protecting Cup 121211

2 270.193.2 Protecting Cup 121211

3 949.842.0 Adapter Ring 121211

4 924.007.0 Hose Clamp A T R s R B

5 906.809.0 Flat Round Bolt 24124 24| 24

6 910.351.1 Washer 24124 (24 24| 6.4X18X 1.6

NRONE Hay & Forage Technology

101

AMT-283/323 Parts Manual




MRONE Hay & Forage Technology 102

AMT-283/323 Parts Manual

:OOO

Warning Panels

[\ ]

"y

449 431 0




Warning Panels

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI
1 |908.758.0 Hex Nut 4| 4| M10
2 910.414.0 Washer 8 | 8| A105
3 924.569.0 Decal 4 | 4| 423X423
4 260.490.0 Warning Panel 2 | 2| 423X423
5 900.636.0 Hex Head Bolt 4 | 4| M10X25

NRONE Hay & Forage Technology

103

AMT-283/323 Parts Manual




NRONE Hay & Forage Technology

104

AMT-283/323 Parts Manual

A\

o8

W

A
e

A\
;L‘JJ
A

2 ...540/..)

'°|§|°‘|mx. 200 oo |

\

| co

7

Warning Decals

... 1000/

°|§|° mhx. 200 oo )

8

A
Jt




Warning Decals

Item | Part Number Description Serial # Ranges 63 | 285 |32 | 525 Notes
CV |CRI | CV [ CRI

1 9394711 Decal 1(1]1]1

2 939.472.2 Decal 111]1(1

3 [939.4102 Decal 3[3]3]3

4 |942.196.1 Decal 414 | 4| 4

5 942.197.1 Decal 22 12| 2

6 |[939.572.0 Decal 2212 2

7 939.100.0 Decal 111]1(1

8 |939.101.4 Decal 1(1]1]1

NRONE Hay & Forage Technology

105

AMT-283/323 Parts Manual




NMRONE Hay & Forage Technology 106 AMT-283/323 Parts Manual

s : ® - —
== | g | |8EEEE
Dxrgone [T2| |oin | £ =) |S=T

(0 Sednuirnnach orstm Ercalz sechziivan.

3,5 bar e
| o S — - Y
9 13 14
10 LA 12

20 21

448 821 4

General Information Decals




General Information Decals

AMT-

AMT-

Item | Part Number Description Serial # Ranges | 283 | 283 | 323 | 323 Notes
CV |CRI | CV [ CRI

1 939.374.1 Decal 2 AMT 283CV
942.221.0 Decal 1 AMT 283CRI
939.376.1 Decal 2 AMT 323CV
942.222.0 Decal 1 | AMT323CRI

2 942.320.0 Decal 41 4| 4] 4| 600mmLong
942.296.0 Decal 1121 1] 1| 370mmLong

3 942.130.2 Decal A T R s A I

4 939.181.1 Decal 1(1 1 1

5 939.285.3 Decal A T R s A I

6 939.180.2 Decal 1 (21 [1(1

7 939.188.2 Decal A T R s A I

8 939.426.1 Decal A T R s A I

9 441.072.2 Decal 212 2| 2| 35Bar

10 939.476.1 Decal 1(1 1 1

1 942.134.0 Decal 1(1 1 1

12 942.012.1 Decal 41 4 4 4

13 | 924.631.0 Decal 212 120 X423
924.573.0 Decal 111 141 X423

14 | 924.632.0 Decal 111 120 X423
924.574.0 Decal 111 141 X423

15 | 939.451.0 Decal 333 3

16 939.567.0 Decal 1(1 1 1

17 939.548.0 Decal 1(1 1 1

18 [ 942.009.2 Decal 121211

19 | 942.238.0 Decal 2 2

20 |939.218.1 Decal 1111 1|25
939.145.1 Decal 1(1 1 1| 40

21 | 942.262.0 Decal 121211

22 | 942.237.0 Decal 121211

NRONE Hay & Forage Technology

107

AMT-283/323 Parts Manual




